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ASSEMBLY INSTRUCTION

CDW30 - 1 DRAWER WARDROBE

HARDWARE LIST

PART LIST

B SIDE FRAME (L) =1 PC

® .\

C SIDE FRAME (R) = 1 PC

D BACK FRAME =1PC

AN

E HANGING RAIL=1PC

NO | HARDWARE NAME IMAGE [aTY (PCS)

@ | BOLT M6x60 6PCS | A TOP=1PC

® | BoLT M6x40 4PCS . . .,
(® | BOLT M6x30 16 PCS y

® | BOLT M6x20 4PCS

® [sEmICIRCLE waSHER| [ 10 PCS i i i

® | FLAT WASHER M6 = 4PCS

@ | SPRING WASHER M6 | &> | 4PCs

ALLEN KEv 4 ——_ | 1rc_ | F CROSSBAR(TOP)=1PC
© | HINGE & 6 PCS

@ | screw 3*15 @ | 12PCS

@ | METAL PLATE 2PCS %

G CROSS BAR (BOTTOM)
=1PC

H DOOR=2PCS

| BASE=1PC
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